ORIGHN.

Municipality of Iqaluit
Water Licence NSL3-0087
Application for Renewal

March 1, 1999

s e —————

MAR 1 2 1999




Municipality of Iqaluit Water Licence Renewal

1. Project Summary in English and Inuktitut

2. Water Licence Application

3. Water Licence Application Supplementary Questionnaire for Municipalities
4. Proposed changes to water licence

5. Proposed changes to SNP stations and monitoring

6. List of Attached Drawings
7. List of Attached Reports

8. Bibliography

e S A S—————

MUNAVUT WATER B(}AR&J

=
I
= o |
F

O
~D
st

PUBLIC REGISTRY |



1. PROJECT SUMMARY '

English Summary

The Town of Iqaluit is applying to the Nunavut Water Board for a renewal of Water Licence #
N5L4-0087 which expires June 30, 1998. A six month extension for the renewal date was
[...]
a. Bricfly describe the sampling methodology. () DEYL 07(,4 ALl e )L/MM ﬂ{j

WE D0 HIWSVER, Provibe  ANATYTIom. SEmyiCeEs

WHTH e HMUTES 70 (blLifoo M Do cciiord.
b. Briefly describe any monitoring of wastewater effluent and leachate.

MoNe — Mumicapm Cos1Bru™ N Ay
ConpieTED B9 Dion — (oo 1o THs
c. Who is responsible for sampling ? ? 6@?{@
slzou( Rooren  + Mur\uuf’ﬁuTb
Name
Position
Telophono
. 4 ) <y 68

Level of training

d. Laboratory performing analysis of samples.

£ .'-l'l-ur ——

S -'-nu-- "-u.'--‘

O NZLRTWN

ame ™A S LAR. oL

e Yoce, s Novp MANN
Telephone #

Fax #

c. Are any changes planned in the water quality monitoring program?
Yes (1 No

If yes, describe. M,UNZ(/{/QQL(Y@ @?@M fm

UBTER. SpPUNe  Flom Buitdin ¢ sURETS 70
oreune G, LeveLs + Sprerg o
AN ELS T 71(5 ﬂﬁﬂﬁ“ — BevEFewne
Holwevee M ST gg NOTEDS DART  THENE
LA 14 NoT “fegn s en’ oV Ay Wy

o TOTAL PHGE. BT »x

FER P2 '99 15:47 8199794612 PAGE.@3



X,

(V8

TECHNICAL INFORMATION (4ssistance| from the Regional Municipal and Community Affairs
Office) '

Date: December 10, 1998

Municipality: Igaluit

Contact: Doug Sitland, P.Eng./Municipal Planning Engineer
MACA Representative/Position

(867) 979-5020
Telephone #
(867) 979-4779

Fax #
Population (according to most recent census results): 4220 (1996)

Estimated growth rate over next 5 years: 3.7 % per year (4706 in 1999, 5578 in 2004)

Has any baseline data collection and evaluation been undertaken with respect to the physical, biological,
and chemical characteristics of the main water bodies in the area?

O No & ves
If yes, provide details below:

If no, are such studies being planned? /
[0 No [ Yes (If yes, when and by whom):

Have Elders been consulted in the collection of baseline data on main water bodies in the area?

™ No [ Yes.

If yes, specify.

Has any baseline data collection and evaluation been undertaken with respect to the various biophysical
components of the environment potentially affected by the project?

[(INo X ves
If yes, provide details below.

If no, are such studies being planned?

(O No B Yes. If yes, specify:

W0



Below is a list of studies which have looked at environmental components of the area. Little has been done
since the licence was last renewed in 1995,

Coleman, T.S. and T. Neshitt. 1985. An investigation of contaminants in locally harvested bivalves in the
eastern Arctic, 1983-1985. Environmental Protection, Conservation, and Protection, Iqaluit. NWT.

Dillon, 1997, Igaluit Sewage Treatment Planning Study, Final Report.

Dillon, 1997, Igaluit Sewage Treatment Planning Study: Fisheries Issues.

Environment Canada, Department of Natural Defence Environmental Sciences Group, Natural Resources
Canada, Geological Survey of Canada, Atlantic Geoscience Centre. 1995. Baffin Region Ocean Disposal
Investigation: Seabed Debris and Contaminant Inputs near Iqaluit, Resolution Island, Cape Dyer and Kivitoo.
(Provided by Steve Harbicht, Environment Canada)

Iqaluit Shellfish Monitoring Program, 1990-1996 (this summary provided by Margaret Keast, DFO),
contaminant levels have alwavs been below guidelines.

UMA Engineering Ltd. 1995, Igaluit, NWT: Sewage Treatment Improvements, Preliminary Engineering
Report. Final Report (this report includes a dve oceanographic evaluation of sewage flow).

Samuelson, G.M. 1998 Water and Waste Manacement Issues in the Canadian Arctic: Igaluit, Baffin Island.

The Amorok Hunter’s and Trappers Organization is planning a study on Inuit Traditional Ecological
Knowledge about the arctic char in the Sylvia Grinnell River and possibly the surrounding waters.

i

Attachments
i Attach detailed plan or drawing(s) of the present solid waste disposal area. Include the following
information:
a. details of pond size and elevation;
b. details of all retaining structures (dimensions, materials of construction, etc.);
C. details of the drainage basin, and existing and proposed drainage modifications,
d. details of all decant, siphon mechanisms etc., including sewage treatment facilities;
e details regarding direction and path of wastewater flow from the area;
f. distance from watercourses and fish bearing waters;
g. location and construction of liners;
h. leachate and groundwater collection systems; and
1. control structures.

Please see attached: UMA, New Landfill Site Plan, July 1994, DWG 100

b)
]



to

Attach detailed plan or drawing(s) of the present sewage freatment system. The drawing(s) should
include the following:

details of all retaining structures (dimensions, materials of construction, etc.),
details of the drainage basin, and existing and proposed drainage modifications;
details regarding direction and path of wastewater flow from the area;
indications of the distance from watercourses and fish bearing waters;

o a6 o e

directions.

Please see attached: UMA, Lagoon Reconstruction and Drainage Improvements 1991 DWGs 101, 102,

all sources of seepage presently encountered near these areas, including volumes (m'/day) and

and 103.

Are drawings for the solid waste disposal area and sewage treatment system attached?

X ves [ No

If Yes, who has provided them ?

The Municipality of Iqaluit, MACA Yellowknife,

If no, indicate when they will be available
N/A

Hydrology

1.

Effects on surface water flow:

Are any stream channels altered? X Yes [J No

Flow has been diverted around the existing solid waste facility as part of the original design and
construction in 1995,

[s the natural storage or water level of any lake or pond changed? X ves [ No

Lake Geraldine has been dammed to provide water storage as part of original construction. The
elevation of the dam has been raised in subsequent projects to provide more storage.

Are there changes in water flow downstream of the project? X Yes [ No

Water that would have flowed from Lake Geraldine to the ocean is being drawn
for the community water supply. Therefore the downstream flow is reduced.

Is a storage reservoir created in a natural channel? []Yes B No
If yes to any of the above, briefly describe the expected change in flow or storage:

No expected changes, all are from previous projects that have been approved and in operation

21



to

Drainage Area:
What is the drainage area? 385 hectares (for the water supply. Lake Geraldine)
What is the average elevation of the drainage basin? _110 _metres

Is the drainage basin outlined on an attached map? [ Yes & No

This documentation was not readily available, however a plan and profile of Lake Geraldine is provided,
please see attached OMM, Plan and Profile LLake Geraldine 1984 DWG No 84-4221-P1.

Describe the drainage basin characteristics, (vegetation, general soil type, lakes, swamps and permafrost areas,
etc.)

A rolling terrain surrounds the community, The subsoil is made up of glacial drifts over a predominantly
granite Precambrian bedrock. The layer of overburden, silty sand, gravel, and boulders varied from 0 to
18 m thick and has numerous surface depressions. As a result ponds are prevalent in summer months.
The depth of thaw in the permafrost ranges from 1 to 1.8 m. The water table is very high and secrecated

lenses may be found. The vegetation consists of lichens, mosses, hardy flowers, and grasses.

Channe! characteristics:

(9S)

Is the course of any channel changed? O Yes X No
If yes, describe measures to maintain stream bed and bank stability.

N/A

4. Will the cross-section of any watercourse be changed? O ves B No
If yes, describe the change and its effect on the flow capacity of the channel.

N/A
Water Supply ‘ *
1. What is the rate of withdrawal from the source? Up to 7000  m?/day.
2. Is water drawn from the source (] intermittently X continuously
3. If'it is drawn intermittently, during what month(s) is it drawn? N/A
4. For what period is it drawn (days/weeks/months)? N/A
5. What is the rate of flow of source (if river) or size (if lake)?____Lake Geraldine - 1,100,000 m’

N
]



6.

At the intended rate of water usage, describe the effects on the river or lake from which water will be
drawn.

No effect,

Waster Thiaks
1.

Please provide short descriptions of the following:
a. freshwater intake facility

The raw water intake system consists of the following major components:
-Lake Geraldine which has been dammed to increase storage volume.
-Raw intake line, 360m long 250 mm diameter ductile iron, insulated with 50mm of blown
glass and a spiral gauge metal jacket.
-A 150 mm tempered water line injects water from the treatment plant into the intake
system at the dam in order to prevent freeze up.

b. operating capacity of the pumps

Water flows from the lake by gravity. Capacity of the intake is in excess of 7000 m"3/day.

c. intake screen size

This information is not readily available. There will be an attempt to determine the intake screen
size during a planned dive in 1999.

(957

Type of water storage facility (check where applicable)

™ Reservoir/Pond (untreated) X Storage tank (treated) [J None
L] Other
Description

If “reservoir”:

Is the reservoir lined? [J Yes ™ No
What type of liner? When was it installed?

Is a dam or dyke being used to store or alter the flow of water? X ves (J No

What are the dimensions of the dam or dyke?
Length:_117.3 m Width: _ 1.63 m Height:__ 8.14 m
U/S slope: _2:1 _ D/S slope: __2:1




Does the proposed dam create a reservoir in a natural watercourse? No proposed dam. ,
] Yesd No |
If yes, what is the storage capacity and surface area of the reservoir?
3
m ha.

Will the dam or dyke affect fish migration or movement ? No proposed dam.
[]Yes [JNo

If yes, describe all measures for compensation of fish habitat lost due to the dam or dyke, and mitigations
for fish migration or movement.

Indicate the capacity of the treatment facility. _ Useful design output1050 m”3/day

What is the capacity of the water storage facility._ 2280 _ m’

Describe the method of water treatment (i.e., backwash, flocculation, sedimentation, chemicals used), and
provide the results of the most recent bacteriological and chemical analysis. Attach a diagram, if possible.

Pre-chlorination, PH control, settling tanks, filiration, fluoridation, backwash, Chemicals used are
chlorine, fluoride and lime. See attached flow chart of process.

Are there any changes planned in the water treatment facilities?

ONo X ves /

If yes, attach a copy of the plan or indicate changes and include an implementation schedule.
Include excerpt from MACA Capital Plan if available.

Please see above Section 111 WATER SUPPLY, Modifications, 1 of this application.

Sewage Disposal

1.

™

Indicate the level of sewage treatment:
X primary (J secondary [ tertiary
Pre-treatment (if applicable): [J screening [] maceration

Lagoons (if applicable): [J anaerobic [J aerobic X facultative

Indicate the capacity of the sewage treatment facility__ 25,000 m®

— L A

Based on current population projections, the facility will meet the needs of the community until the year __
2000



10.

[

Average depth of the wastewater lagoon _2.0 __ m.
What is the design freeboard? 1~ m.
Indicate the retention time of the sewage while in the treatment facility_ 7 days.

Indicate the estimated rate of discharge of wastewater 15-20  L/sec.

Indicate the location of the discharge point_ West Dyke at Koojesse Inlet

Is the discharge: (J seasonal & continuous

If the discharge is seasonal, during what month(s) is it done?
What is the duration of the discharge (days/weeks/months) ?

Are there any changes planned in the sewage disposal facilities?

ONo X ves
If yes, attach a copy of the plan or indicate changes and include an implementation schedule.

Include excerpt from MACA Capital Plan if available.

Please see above Section 1V SEWAGE DISPOSAL, Modifications, 1 of this application.

isposal
Indicate the capacity of the disposal area __44,000 m® /
The average depth of the solid waste disposal site ___ 3.0 m.

The current facility will meet community needs until the year __2001 .

Do any natural watercourse enter the solid waste disposal area? What methods are used to decrease the
amount of runoff water entering these areas?

A drainage ditch has been constructed to divert water around the facility.

Indicate the volume of water that may enter these areas from any source(s) and attach all pertinent details
of the diversions.

Source Volume (m*/day)

The source is melting snow during spring runoff and has not been measured.

23



6. Please describe any diversions of watercourses: |
]

Flow has been diverted around the existing solid waste facility as part of the original design and
construction in 1995. Please see attached: UMA, New Landfill Site Plan, July 1994, DWG 100.

=1

Are there any changes planned in the solid waste disposal facilities?

[INo & Yes

If yes, attach a copy of the plan or indicate changes and include an implementation schedule.
Include excerpt from MACA Capital Plan if available.

Please see above Section V SOLID WASTE DISPOSAL., Modifications, 1 of this application.

Other

1. Describe any additional details on the existing municipal facilities which should be considered by the
Nunavut Water Board during it review.

The Municipality of Igaluit is committed to being responsible environmentally to the community and
complying with the regulatory requirements set out in the water licence. It strives to provide the best
level of service possible to the rapidly growing community. It not only responds to the current needs but
is devoted to solid planning for the future. The Municipality is committed to continuously improving the
infrastructure associated with the water supply system, solid waste facilities, and sewage facilities. The
Municipality relies on both the local taxpavers and the Federal Government for funding its infrastructure
projects. Unfortunately it is most often due to insufficient funding that important projects get delayed. It
is necessary to prioritize projects to make the most effective use of available funds.




i
i

4. PROPOSED CHANGES TO WATER LICENCE

Part B: General Conditions

5. Surveillance Network Program signs have been posted to identify stations. Recommend this
reads * All Surveillance Network Program signs shall be maintained to the satisfaction of an
Inspector.”

6. Signs to inform the public of Water Supply and Waste Disposal Facilities have been erected.
Recommend this reads “ All Water Supply and Waste Disposal Facilities signs shall be maintained

to the satisfaction of an Inspector.”

Part D: Conditions Applying to Waste Disposal

2. Once the new sewage treatment facility is commissioned the effluent quality standards will
change to meet the requirements set by the Nunavut Water Board in letter sent to the
Municipality of Iqaluit on March 18, 1998:

Parameter Maximum Average
Concentration

BOD 30 mg/L

Suspended Solids 35 mg/L

Faecal Coliform 10 000 CFU/dL

6. No longer applies.

7. No longer applies.

8. No longer applies.

9. No longer applies.

10. Spill Contingency Plan has been completed and submitted to the Nunavut Water Board.

11. Waiting for approval by the Board.

13. A Waste Management Plan has been completed and submitted to the Nunavut Water Board.
14. Waiting for approval by the Board.

Part F: Conditions Applying to Abandonment and Restoration

3. A remediation plan for the West Forty area has been submitted to the Nunavut Water Board.
4. Waiting for approval by the Board.

5. A remediation plan for the Apex Waste disposal site area has been submitted to the Nunavut
Water Board.

6. Waiting for approval by the Board.




5. PROPOSED CHANGES TO THE SURVEILLANCE NETWORK PROGRAM

The Municipality applies to discontinue monitoring at SNP stations 0087-6 and 0087-4. These
sites have been dry the majority of the time that attempts have been made to draw samples during
the past 3 years.

The Municipality also requests the monitoring of PAHs and PCBs at SNP stations 0087-5, 0087-
6, and 0087-7 be reduced to just PCB monitoring of SNP 0087-5 and 0087-7, and the frequency
be reduced to every two years.

6. LIST OF ATTACHED DRAWINGS

Town of Iqaluit Water Licence Renewal, Overall Plan, Figure 1, Dillon Consulting Ltd.